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ITEM DESCRIPTION QTY.

UNIVERSAL FOOTPACK

GUTTER MOUNT

GUTTER BRACKET

M12 X 25mm CAP HEAD SCREW

Mé X 12 HEX HEAD BOLT

M12 NYLOC NUT

M12 FLAT WASHER

Mé ANTI-VIBRATION WASHER

M6 HEX NUT

SELF TAPPING SCREWS (OPTIONAL, NOT INCLUDED)
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INSTALLATION INSTRUCTIONS:

. ASSEMBLE UNIVERSAL FOOTPACK

INSTALL THE LIGHTBAR BASETRAY - DO NOT TIGHTEN FITTINGS AT THIS STAGE B
TEST -ASSEMBLE GUTTER MOUNT, BRACKET & FOOTPACK ONTO VEHICLE

ASSEMBLE GUTTER MOUNT ASSEMBLY WITH UNIVERSAL FOOTPACK USING M12

X 25mm CAP HEAD SCREW, 2 X M12 WASHERS & M12 NYLOC NUT

ASSEMBLE GUTTER MOUNT & BRACKET WITH Mé BOLT, WASHER & SCREW AT

REQUIRED SETTING (SEE STEP 3)

OPTIONAL - USE 2 x SELF-TAPPING SCREWS TO SECURE POSTION

HEIGHT OF FOOTPACK CAN BE ADJUSTED TO ASSIST WITH ANGLED
INSTALLATION AND/OR TO REACH DESIRED INSTALL HEIGHT H
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